(()xONGSKILDE

2800 SERIES

FIELD CULTIVATORS

SPARE PARTS LIST




@



Spare part list / 2800 Hitch Assembly. Date: 2000, 06.

[ IxoncsKILDE

Fig. _|Part no. Description
1 601140769 Hitch - Cat 2/3 Combination Double Clevis
2 601232025 2800 Series Hitch Weldment
3 601232028 2800 Series Top Link Assembly (Items 4 to 9)
4 601232027 2800 Series Top Link Weldment
5 601242300 Adjustment Casting
6 601242302 Adjustment Slider
7 601242304 Wheel Adjustment - Threaded Weldment
8 600383051 Roll Pin 20mm x 40mm
9 600383050 Pin 3/8" x 1.3" - QR Clip
10 600355025 Bolt 1" x 7" Gr.8 Plated
11 600366032 Locknut 1" Stover
12 601242275 Pin 1" x 151mm
13 600383013 Roll Pin 3/8" x 2.5"
14 600383103 Pin 1.25" x 95mm
15 600381019 Washer 1.25"
16 605030046 Jack 2TM-15-0
17 600461011 A.S.A.E. 20,000# Safety Chain Assembly
18 600361039 Carriage Bolt 1/4" x 1"
19 600365006 Locknut 1/4"
20 600470047 Hose Clamp 1/2"
21 600470007 Hose Clamp 3/8"




@



Spare part list /2800 Centre Section Frame Assembly. Date: 2000, 06. []mnsulln.

Fig. |Partno. Description
1 601232000 2800 Centre Frame Weldment
2 601232009 2800 Centre Front Frame Weldment
3 601232023 2800 Top Frame Weldment
4 601232024 Fold Assist Bracket Centre - (9M (30") folding model only)
5 601232039 Wing Lock Weldment - (folding models only)
6 601232026 Hinge Pin Weldment - (folding models only)
7 601242354 Pin 1" x 120mm (for front frame hinge on folding models only)
8 600381018 Washer 1" Plated
9 600383013 Roll Pin 3/8" x 2 1/2"
10 600355032 Bolt 5/8" x 6-1/2" Gr.8 Plated
11 600355031 Bolt 5/8" x 6" Gr.8 Plated
12 600356010 Bolt 5/8" x 2" Gr.5 Plated
13 600366031 Locknut 5/8" - Stover
14 600381020 Washer 5/8" Plated
15 601140765 Heavy Duty Rear Jack Assembly
16 601140845 SMV Sign Assembly (see new location on wheel link connector)
17 600361039 Carriage Bolt 1/4" x 1"
18 600365006 Locknut 1/4"
19 600470047 Hose Clamp 1/2"
20 600470007 Hose Clamp 3/8"
21 600356146 Bolt 5/8" x 5-1/2" Gr.5
22 600373070 U-Bolt 1/2" x 2-9/16" x 3-3/4"
23 600381050 Washer 1/2"
24 600366030 Locknut 1/2" - Stover
25 601242277 Pin 1" x 86mm (for fold assist cylinder mounting 9M (30" folding model only)




@



Spare part list /2800 Self Levelling Linkage Assembly. Date: 2000, 06. []mnsﬂlln.
Fig. |Partno. Description

1 601232015 Hitch Pivot Link

2 601232019 Self Leveling Linkage

3 601232020 Main Pivot Arm

4 601232021 Centre Wheel Link Connector

5 601232022 Centre A-Frame Wheel Link

6 601232061 Centre Wheel Linkage Adjustable Assembly (Replaces 601232030 - non adjust)
6A 601232059 Centre Wheel Linkage Tube
6B 601232060 Centre Wheel Linkage Eye Bolt
7 601232032 Centre Wheel Tower

8 601232007 Tandem Wheel Assembly

9 601232033 Wheel Axle

10 601242224 Pivot Bushing

11 601232050 Centre Linkage Spacer Bushing
12 600383103 Pin 1.25" x 95mm

13 600383013 Roll Pin 3/8" x 2.5"

14 600381019 Washer 1.25"

15 600381018 Washer 1" Plated

16 601242275 Pin 1" x 151mm

17 600383104 Pin 1" x 415mm - Pivot Arm

18 600383105 Pin 1.25" x 355mm - Pivot Arm
19 600355033 Bolt 1-1/2" x 7" Gr.8 Plated

20 600355025 Bolt 1" x 7" Gr.8 Plated

21 600355035 Bolt 1" x 5-1/2" Gr.8 Plated

22 600366033 Locknut 1-1/2" Stover

23 600366032 Locknut 1" Stover

24 601232058 Centre Wheel Tower Pin 1" x 95mm (was Pin 600383100)
25 601232041 Pin 1" x 50mm Centre Wheel Link
26 600356139 Bolt 1/2" x 1-3/4" Gr.5

27 600366030 Locknut 1/2" Stover

28 600356010 Bolt 5/8" x 2" Gr.5

29 600366031 Locknut 5/8" Stover

30 601140845 SMV Sign Assembly







Spare part list /2800 Centre Tandem Wheel Assembly. Date: 2000, 06. []mnsﬂlln.
Fig. [Partno. Description

1 601232016 2800 Tandem Arm
2 600473001 Seal CR 20044
3 600452006 Bearing Rear Cone LM603049
4 606001186 Hub 5000# - Painted
4A 600452007 Rear Bearing Race 5000#
4B 600452003 Front Bearing Race 5000#
5 600373006 Lug Bolt9/16"-18
6 600452002 Bearing Front Cone LM48549
7 600381021 Washer SAE 1000
8 600366012 Castelated Nut SF-114
9 600383003 Cotter Pin 3/16" x 2"
10 600473006 Dust Cap
11 601232014 2800 Wheel Arm
12 601232007 2800 Tandem Wheel Assembly (Items 1 to 11)
13 601242224 Pivot Bushing
14 601140846 Tire, Tube & Rim Assembly 950 x 15 - 12 Ply - Centre
14A 600473077 Tire 950 x 15 - 12 Ply
14B 600473010 Tube 950 x 15
14C 601140089 Rim 15 x 8 x 6 Bolt




@



Spare part list / 2800 .05 Bolt-On Extension Frame Assembly. Date: 2000, 06. []mnsﬂlln.
Fig. [Partno. Description

1 601232006 2800 05 Extension Wing Weldment

2 600373080 U-Bolt 5/8" x 6" x 2"

3 600381020 Washer 5/8" Plated

4 600366031 Locknut 5/8" Stover - Plated

5 601242354 Pin 1" x 110mm (for front frame hinge on folding models only)
6 600381018 Washer 1" Plated

7 600383013 Roll Pin 3/8" x 2 1/2"

11



Yl
. 7%\,
5 - /.,/-\w\
— YA

@

12



Spare part list /2800 10 Wing Frame Assembly. Date: 2000, 06.

[ IxoncsKILDE

Fig. |Partno. Description
1 601232005 2800 10 Wing Frame Weldment
2 601232013 2800 10 Front Wing Frame Weldment
3 600356146 Bolt 5/8" x 5-1/2" Gr.5 Plated
4 600381020 Washer 5/8"
5 600366031 Locknut 5/8" Stover
6 601232036 Rear Hinge Weldment
7 601232037 Front Hinge Weldment
8 600355026 Bolt 3/4" x 6-1/2" Gr.8 Plated
9 600355036 Bolt 3/4" x 7" Gr.8 Plated
10 600381009 Washer 3/4"
11 600366024 Locknut 3/4" Stover
12 601232026 Hinge Pin
13 600356010 Bolt 5/8" x 2" Gr.5 Plated
14 601242354 Pin 1'x 110mm
15 601242278 Pin 1' x 140mm
16 600381018 Washer 1"
17 300383013 Roll Pin 3/8" x 2-1/2"
18 601242264 Wing Lock Pin
19 100333014 Lynch Pin 9.5mm

See Separate Page for Gauge Wheel Parts

13



@

14



Spare part list / 2800 15 Wing Frame Assembly. Date: 2000, 06.

[ IxoncsKILDE

Fig. |Partno. Description

1 601232012 2800 15 Front Wing Frame Weldment
601232011 2800 20 Front Wing Frame Weldment
601232010 2800 25 Front Wing Frame Weldment
601232008 2800 30 Front Wing Frame Weldment

2 601232004 2800 15 Wing Frame Weldment
601232003 2800 20 Wing Frame Weldment
601232002 2800 25 Wing Frame Weldment
601232001 2800 30 Wing Frame Weldment

3 600356146 Bolt 5/8" x 5-1/2" Gr.5 Plated

4 600381020 Washer 5/8"

5 600366031 Locknut 5/8" Stover

6 601232036 Rear Hinge Weldment

7 601232037 Front Hinge Weldment

8 600355026 Bolt 3/4" x 6-1/2" Gr.8 Plated

9 600355036 Bolt 3/4" x 7" Gr.8 Plated

10 600381009 Washer 3/4"

11 600366024 Locknut 3/4" Stover

12 601232026 Hinge Pin

13 600356010 Bolt 5/8" x 2" Gr.5 Plated

14 601242354 Pin1'x 110mm

15 601242278 Pin 1' x 140mm

16 600381018 Washer 1"

17 300383013 Roll Pin 3/8" x 2-1/2"

18 601242264 Wing Lock Pin

19 100333014 Lynch Pin 9.5mm

20 600361039 Carriage Bolt 1/4" x 1"

21 600365006 Locknut 1/4"

22 600470047 Hose Clamp 1/2"

23 601232038 Fold Assist Bracket - Wing (9M (30") folding model only)

24 600355021 Bolt 3/4" x 6" Gr.8 Plated

See Separate Page for Wing Wheel Linkages & Parts

See Separate Page for Gauge Wheel Parts

15



16



Spare part list / 2800 Wing Wheel Linkage Assembly. Date: 2000, 09.

[ IxoncsKILDE

Fig. |Part no. Description
1 601232007 Tandem Wheel Arm Assembly
2 601232033 Wheel Axle Weldment
3 601242224 Pivot Bushing
4 601232035 Wing Tower Straight
5 601232034 Wing Tower Offset
6 601232029 Wing Wheel Linkage Weldment
7 601232055 Wing Wheel Linkage Bushing
8 601232053 Wing Slider Housing Assembly (Items 9 to 14)
9 601242300 Adjustment Casting
10 601242302 Adjustment Slider
11 601242304 Wheel Adjustment Thread
12 600383051 Roll Pin 20mm x 40mm
13 601232031 Wing Slider Housing
14 600383050 Pin 3/8" x 1.3 - QR Clip
15 600373066 U-Bolt 5/8" x 2-1/2" x 4-1/4"
16 601019049 U-Bolt 5/8" for mounting bracket
17 600381020 Washer 5/8"
18 600366031 Locknut 5/8" Stover
19 600383100 Pin 1" x 95mm
20 600383102 Pin 1" x 195mm
21 600381018 Washer 1"
22 300383013 Roll Pin 3/8" x 2-1/2"
23 600356008 Bolt 5/8" x 2-1/2"
24 600356032 Bolt 1" x 8-1/2"
25 600366032 Locknut 1" Stover
26 601232057 Wing Wheel Link Bushing
27 600356010 Bolt 5/8" x 2"
28 601232042 Pin 1" x 70mm Welded
29 600356139 Bolt 1/2" x 1-3/4"
30 600366030 Locknut 1/2" Stover
31 600361039 Carriage Bolt 1/4" x 1"
32 600365006 Locknut 1/4"
33 600470047 Hose Clamp 1/2"

17



@



Spare part list / 2800 Wing Tandem Wheel Assembly. Date: 2000, 06.

[ IxoncsKILDE

Fig. |Partno. Description
1 601232016 2800 Tandem Arm
2 600473001 Seal CR 20044
3 600452006 Bearing Rear Cone LM603049
4 606001186 Hub 5000# - Painted
4A 600452007 Rear Bearing Race 5000#
4B 600452003 Front Bearing Race 5000#
5 600373006 Lug Bolt9/16"-18
6 600452002 Bearing Front Cone LM48549
7 600381021 Washer SAE 1000
8 600366012 Castelated Nut SF-114
9 600383003 Cotter Pin 3/16" x 2"
10 600473006 Dust Cap
11 601232014 2800 Wheel Arm
12 601232007 2800 Tandem Wheel Assembly (Items 1 to 11)
13 601242224 Pivot Bushing
14 601140060 Tire, Tube & Rim Assembly 760 x 15 - 8 Ply - Wing
14A 600473007 Tire 760 x 15 - 8 Ply
14B 600473009 Tube 760 x 15
14C 601140088 Rim 15 x 6 x 6 Bolt

19



20




Spare part list / 2800 Gauge Wheel Assembly. Date: 2000, 06. []mnsﬂlln.
Fig. |Partno. Description

1 601232040 2800 Gauge Wheel Mount

2 601232048 2800 Gauge Wheel Arm

3 601232054 2800 Gauge Wheel Spindle Assembly (Iltems 4 to 14)
4 601232047 Gauge Wheel Spindle

5 600473000 Bearing Seal CR 17415

6 600452002 Bearing LM 48548

7 600473086 Hub 2500 F-D w/Races and Lugbolts
8 600471002 Grease Fitting 1/4-28 x 90

9 600452021 Bearing L 44649

10 600473085 Washer EM 1000

11 600366011 Slotted Nut 1-1/4" SJ114

12 600473032 Dust Cap

13 600383000 Cotter Pin 3/16" x 1-1/2"

14 600366032 Locknut 1"- 8 UNC Stover

15 601242304 Wheel Adjustment Thread

16 601242300 Adjustment Casting

17 601232046 Gauge Wheel Trunion

18 600383050 Pin QR 3/8" x 1.3mm

19 600383051 Roll Pin 20mm x 40mm

20 600373066 U-Bolt 5/8" x 2-1/2" x 4-1/4"

21 601019049 U-Bolt 5/8" for Mounting Bracket

22 600381020 Washer 5/8"

23 600366031 Locknut 5/8" stover

24 600355017 Bolt 1" x 3" Gr.8

25 601231012 Gauge Wheel Tire, Tube & Rim Assembly 20 x 10 - 8 Ply
26 600473087 Tire20x10-8SL

27 600473088 Rim 7" for 20 x 10 x 8SL

21



22



Spare part list / 2800 Wheel Lift Hydraulics. Date: 2000, 06. [ IxoncsKILDE
Fig. |Partno. Description

1 600470110 Quick Coupler (Optional-not part of hose kit)
2 600470233 1/2" Hose 1/2" Pipe x 1/2" JIC - 230" (all models)
3 600470244 1/2" Hose 1/2" Pipe x 1/2" JIC - 375" (2800-60-20")
600470235 1/2" Hose 1/2" Pipe x 1/2" JIC - 395" (2800-70-23")
600470245 1/2" Hose 1/2" Pipe x 1/2" JIC - 415" (2800-80-26")
600470234 1/2" Hose 1/2" Pipe x 1/2" JIC - 435" (2800-90-30")
4 600470182 1/2" Hose 1/2" JIC x 1/2" JIC - 175" (2800-60-20")
600470239 1/2" Hose 1/2" JIC x 1/2" JIC - 195" (2800-70-23")
600470177 1/2" Hose 1/2" JIC x 1/2" JIC - 215" (2800-80-26")
600470137 1/2" Hose 1/2" JIC x 1/2" JIC - 235" (2800-90-30")
5 600470147 1/2" Hose 1/2" JIC x 1/2" JIC - 310" (2800-60-20")
600470149 1/2" Hose 1/2" JIC x 1/2" JIC - 350" (2800-70-23")
600470151 1/2" Hose 1/2" JIC x 1/2" JIC - 390" (2800-80-26")
600470153 1/2" Hose 1/2" JIC x 1/2" JIC - 430" (2800-90-30")
6 600470049 Elbow 1/2" O-ring x 1/2" JIC - 90 Degree
7 600474502 Cylinder 4.5 x 8 Rephasing with Mechanical Stroke Control - Midway
8 600474503 Cylinder 4.25 x 8 Rephasing - Midway
9 600474504 Cylinder 4 x 8 Rephasing - Midway
600361039 Carriage Bolt 1/4" x 1"
600365006 Locknut 1/4"
600470047 Hose Clamp 1/2"

23



@

24



Spare part list /2800 Wing Fold Hydraulics. Date: 2000, 06. []HﬂIIEEI[II.DI

Fig. |Partno. Description

1 600470110 Quick Coupler (Optional-not part of hose kit)

2 600470232 3/8" Hose 1/2" Pipe x 3/8" JIC - 280" (2800-50-60-70-80)
2A 600470157 3/8" Hose 1/2" Pipe x 3/8" JIC - 215" (2800-90-30")
2B 600470194 3/8" Hose 3/8" JIC x 3/8" JIC - 80" (2800-90-30")

3 600470102 3/8" Hose 3/8" JIC x 3/8" JIC - 32" (2800-all models)

4 601140316 3/8" Hose 3/8" JIC x 3/8" JIC - 20" (2800-all models)

5 600470003 Tee 3/8" JIC

6 600470124 Elbow 1/2" O-ring x 3/8 JIC

7 600474505 Cylinder 4.5 x 20 - Midway

8 600474506 Cylinder 3.5 x 16 Rephasing - Midway

9 600474501 Cylinder 3.25 x 16 Rephasing - Midway
10 600470408 3/8" Hose 3/8" JIC x 3/8" JIC - 50" (2800-90-30")

11 600470242 3/8" Hose 3/8" JIC x 3/8" JIC - 36" (2800-90-30")
12 600470243 3/8" Hose 3/8" JIC x 3/8" JIC - 16" (2800-90-30")
13 00361039 Carriage Bolt 1/4" x 1"

14 00 365 006 Locknut 1/4"

15 00470007 Hose Clamp 3/8"

25



~
e

- .‘ SIS Iy

\\\\\\ (
y & (G

.8 X .Gy Aempipy

26



Spare part list / 2800 Midway Cylinder 4.5 x 8. Date: 2000, 06.

[ IxoncsKILDE

Fig. |Partno. Description
1 600474432 Clevis - 1IM7016
2 600474539 Rod - 2M7515
3 600474522 Head - 3R7512
4 600474540 Piston - 4R7106
5 600474541 Tube - 5R7116
6 600474525 Base - 6R7162
7 600474538 Tie Rod - 7M7316
8tol15 600474518 Seal Kit - 4A7104
16 600474439 Piston Nut - 2A0024
17 600474528 Tie Rod Nut - 2A0019
18 600474441 Clevis Nut - 2A0012
19 600474442 Capscrew - 2A0006
20 600474527 Clevis Pin - 2A0209
21 600474443 Clevis Pin - 2A0208
22 600474444 Clip Pin - 2A0132
23t025) 600474542 Mechanical Stop Collar Assembly - 2A0186
CPL. 600474502 Cylinder 4.5 x 8 Complete w/ Mech Stop

27



.8 X ,S2'v Aempipy

@

28



Spare part list / 2800 Midway Cylinder 4.25 x 8. Date: 2000, 06.

[ IxoncsKILDE

Fig. |Partno. Description
1 600474432 Clevis - 1M7016
2 600474533 Rod - 2M7816
3 600474534 Head - 3R6812
4 600474535 Piston - 4R6106
5 600474536 Tube - 5R6116
6 600474537 Base - 6R6162
7 600474538 Tie Rod - 7M7316
8to14 600474517 Seal Kit - 4A6103
15 600474439 Piston Nut - 2A0024
16 600474528 Tie Rod Nut - 2A0019
17 600474441 Clevis Nut - 2A0012
18 600474442 Capscrew - 2A0006
19 600474527 Clevis Pin - 2A0209
20 600474443 Clevis Pin - 2A0208
21 600474444 Clip Pin - 2A0132
CPL. 600474503 Cylinder 4.25 x 8

29



.8 X v Aempiy

@

30



Spare part list / 2800 Midway Cylinder 4 x 8. Date: 2000, 06.

[ IxoncsKILDE

Fig. |Partno. Description
1 600474432 Clevis - 1M7016
2 600474529 Rod - 2M6816
3 600474457 Head - 3R5812
4 600474458 Piston - 4R5106
5 600474530 Tube - 5R5116
6 600474531 Base - 6R5162
7 600474532 Tie Rod - 7TM6316
8tol4 600474461 Seal Kit - 4A5103
15 600474439 Piston Nut - 2A0024
16 600474454 Tie Rod Nut - 2A0018
17 600474441 Clevis Nut - 2A0012
18 600474442 Capscrew - 2A0006
19 600474443 Clevis Pin - 2A0208
20 600474443 Clevis Pin - 2A0208
21 600474444 Clip Pin - 2A0132
CPL. 600474504 Clyinder 4 x 8

31



.02 X ,.Gv Aempip

@

32



Spare part list / 2800 Midway Cylinder 4.5 x 20. Date: 2000, 06.

[ IxoncsKILDE

Fig. |Partno. Description
1 600474432 Clevis - 1M7016
2 600474521 Rod - 2M7526
3 600474522 Head - 3R7512
4 600474523 Piston - 4M7108
5 600474524 Tube - 5M7528
6 600474525 Base - 6R7162
7 600474526 Tie Rod - 7M7328
8 600474443 Clevis Pin - 2A0208
9 600474527 Clevis Pin - 2A0209
10to15 600474519 Seal Kit - 5A7114
16 600474439 Piston Nut - 2A0024
17 600474528 Tie Rod Nut - 2A0019
18 600474441 Clevis Nut - 2A0012
19 600474442 Capscrew - 2A0006
20 600474444 Clip Pin - 2A0132
CPL. 600474505 Cylinder 4.5 x 20

33



W91 X ,62°¢ Aempipy

@

34



Spare part list / 2800 Midway Cylinder 3.25 x 16. Date: 2000, 07.

[ IxoncsKILDE

Fig. |Partno. Description
1 600474432 Clevis - 1IM7016
2 600474543 Rod - 2M5422
3 600474547 Head - 3R2412
4 600474548 Piston - 4R2106
5 600474549 Tube - 5R2124
6 600474550 Base - 6R2162
7 600474546 Tie Rod - 7M5324
8to14 600474514 Seal Kit - 4A2104
15 600474439 Piston Nut - 2A0024
16 600474440 Tie Rod Nut - 2A0016
17 600474441 Clevis Nut - 2A0012
18 600474442 Capscrew - 2A0006
CPL. 600474501 Cylinder 3.25x 16

35



W91 X ,.6°¢ Aempipy

@

36



Spare part list / 2800 Midway Cylinder 3.5 x 16. Date: 2000, 07.

[ IxoncsKILDE

Fig. |Partno. Description
1 600474432 Clevis - 1M7016
2 600474543 Rod - 2M5422
3 600474434 Head - 3R3412
4 600474435 Piston - 4R3106
5 600474544 Tube - 5R3124
6 600474545 Base - 6R3162
7 600474546 Tie Rod - 7M5324
8to14 600474446 Seal Kit - 4A3104
15 600474439 Piston Nut - 2A0024
16 600474440 Tie Rod Nut - 2A0016
17 600474441 Clevis Nut - 2A0012
18 600474442 Capscrew - 2A0006
CPL. 600474506 Cylinder 3.5x 16

37



@



Spare part list /2800 VTM630 &VTH630 Tines. Date: 1999, 02.

[ IxoncsKILDE

Fig. |Partno. Description
1998 Part#'s

1A 01 000 835 12 x 65 Coil

1B 01 000 836 15 x 65 Caoil
2 01 000 837 Tine Stem

3A 01000838 12 x 65 Tine Clamp

3B 01000839 15 x 65 Tine Clamp

4 00373076 Bolt 5/8" UNF x 1-3/4" Gr.8 Plated
5 00 366 025 Stover Locknut 5/8" UNF Gr.8 Plated
6 00373075 Bolt 5/8" UNF x 4" Gr.8 Plated
7 00323127 M12 x 48 Share Bolt and Nut
8 01 002 002 2-3/4" 6mm H.D. Goosefoot Share

Special

4" 8mm H.D. Share - Special

39



601230009 Sept. 2000



